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Murata Energy Device Wuxi Co., Ltd.
No.27, Changjiang Road. New District. Wuxi, Jiangsu Province, 214028 PR.C.

Phone: 86-510-8523-9120
) F A4 &L BB

Lithium-ion rechargeable (polymer) cell or battery Certification
No: MDW-PC1807
Date:2018/03/03

1. OBEHM, Osingle cell [single cell battery
WA E R, battery(pack) (EAFERK,composition of cell :  2P2S )

2. HfE4 customer model name :  L13N4P01 Murats model name :  LIS4153

3. B & 4 /customer : Lenovo

4. EEHET X MR/ Test results of the UN Recommendations on the Transport of Dangerous Goods

EEEET R P ROHIEEE (383 VFULEH) |5 R MESE/ .y X
NO | 7 A FRH test item test results s remarks
Tl | &BEY I 21— 3  Altitude simulation OK

T2 | iBEEE,Thermal test OK

T3 | #E8h,Vibration OK

T4 | %, Shock OK

T5 | AERE#,External short circuit OK

T6 | %% (Impact) /& (Crush) OK

T7 | BFEE,Overcharge OK single cell iJxf &4+

T8 | ¥l HE,Forced discharge OK

B ER H Tested Date : 2014/02/14~2014/062/25
BT FHBRER B/ Tested Date for Package : 2014/02/12~2014/02/15

5. JE#rated
THE item HARIE,specification {#i# / remarks
AFRERE “nominal voltage 7.6V
ERFE rated capacity 7200mAh
7 v N ERE(WhH) 54Wh B <20Wh
/"Watt-hour rating FEM=100Wh
cells =20Wh
batteries= 100Wh

L7 2 MERISEES)SEHER(UN Manual of Tests and Criteria 6th, Part I, sub-section 38.3)\CfEVVRESR L7
RETCHDIZLEEAWELET,

We, Murata Energy Device Wuxi Co., Litd., hereby certify that above results are confirmed in accordance with
the Manual of Tests and Criteria of the UN Recommendations on the Transport of Dangerous Goods, 6th,Part

I1I, sub-section 38.3.

Weiwei Tang / M4
CS-Quality Assire
Murata Energy De




No: MDW-PC1807
BEEWE £8 1 DATE: 2018.03.03
Test Resuit of UN Recommendations Part 1 PAGE: 2 of 5 Page
L % /Murata Model Nam| LIS4153LVPC(SY6)
cell{#i F3/Cell Model Name |US4256C4H2K HiBi/Configuratiof 2P 25
BRI/ Test Company | HETREE (E5)ABAR
Metit/ Address PEIIGELRETHEKIIR27ES HLi%/Tel 86-18068308951
R % /Test Room MDWE B3 &R e == R HA Al /Test Dates 2014.2.14-2014.2.25
4| 52 4k / Criterion UN Manual of Tests and Criteria Rev5, Part I, sub-section 38.3
A58 4 FF/Test Name T : BEEL AR " Altitude Simulation
. RS R Al ~ Before A 5~ After ﬁigﬁfs/ gs;{j‘ffic oy
No. Gonditions Mass(g) ocv (V) Mass(g) ocv (V) 1%L (90%ELE) Oceurrence
1 209.430 8.632 299.430 8.630 0.00% 100.0% N
2 F?ﬂllﬁl?ﬁfﬁ ?{I 299.530 8.620 299.530 8613 0.00% 99.9% N
T ohrea Y I 209530 8.613 299.530 8.612 0.00% 100.0% N
) 209.770 8.633 299.770 8.625 0.00% 99.0% N
5| sosiE o g | 299-360 8613 299.360 8.608 0.00% 99.9% N
6 i/ 299.330 8.608 209.330 8.600 0.00% 99.0% N
7 | After 50 cycles, | 299.220 8618 299.220 8616 0.00% 100.0% N
8 fully charged 299.160 8.607 299.160 8.606 0.00% 100.0% N
#1848 FF/ Test Name T2 BEEAR Thermal
£E MRS RI R~ Before R Alter I izfz{;fs/ gg:dggifi ,\; —
No. Conditions Mass(g) ocVv (V) Mass(g) ocv (V) O1%0F) (OO%ELE) Occurrence
1 298.430 8.630 295.430 B.504 0.00% 99.6% N
2 F@E?ﬁlﬁ Ef‘f, 299.530 8.613 299.530 8.591 0.00% 99.7% N
3 'rs’;ﬁ:fg:h YW 299530 8.612 299530 8.589 0.00% 99.7% N
4 299.770 8.625 209770 8.592 0.00% 99.6% N
5 | somfmans i | 299.360 8.608 299.360 8.587 0.00% 99.8% N
6 v 299.330 8.600 299.330 8.586 0.00% 99.8% N
7 | After 50 cycles, | 299.220 8.616 298.220 8.501 0.00% 99.7% N
g | fully charged [ 738760 8.606 299.160 8.587 0.00% 99.8% N
R AT/ Test Name T3: IR =44 Vibration
£B8 AR L 8.~ Before 08 5 .~ After ﬁigﬁfs/ gs:jﬁ;fi C _—
No. Conditions Mass(g) _ﬂ_(V) Mass (g) OC\: V) OA%ELTF) (QONLLE) Occurrence
1 200430 | 8594 200.430 8.592 0.00% 100.0% N
2 _ﬂlﬁlﬁfﬁ % 299 530 8.501 299.530 8589 0.00% 100.0% N
g_| Firet pvele. v |™299.530 8.589 299.530 8.587 0.00% 100.0% N
7 209.770 8502 209.770 8.590 0.00% 100.0% N
5 | comiEsns L 299.360 8.587 299.360 8.584 0.00% 100.0% N
6 . 799,330 8.586 299,330 8.583 0.00% 100.0% N
7 | After 50 cycies, | 299,220 8.501 299.220 8.588 0.00% 100.0% N
8 | fully charged | 299.160 8.587 299.160 8.585 0.00% 100.0% N
B2/0 B3 :R <Rupture> FBN:F <Fire> fE{K:D <Disassembly> #E%:V <(Venting>
COUTENCE  Nesi.| <Leskege> TRE:N <No rupture, No fire, No disassembly, No venting, No leakage>

BE _pkEx_anare)




Ne: MDW-PCI1807
ERE £R 2 DATE: 2018.03.03
Test Result of UN Recommendations Part 2 PAGE: 3 of 5 Page

R IRE #/Test Name T4: A5 Shock
P it AR A RIS H .~ Before g% 5~ After ﬁhii;zfglj;fs/ gg:jf:fic AT
No. Conditions Mass{g) OC\{_(V) Mass (g) ocv (V) (0A%ELT) (90%LLE) Ocourrence

1 _ 299.430 8.592 299.430 8591 0.00% 100.0% N

2 F,’E'J @ﬁﬁlﬁ f*flfl 299.530 8.589 299.530 8.587 0.00% 100.0% N

3| ey Y | 299530 8.587 299.530 8.585 0.00% 100.0%_ N

4 299.770 8.590 299.770 8.588 0.00% 100.0% N

5 SO ST 299.360 8.584 209.360 8.583 0.00% 100.0% N

6 i/ 299.330 8.583 299.330 8.582 0.00% 100.0% N

7 | After 50 cycles, 299220 8.588 299.220 8.586 0.00% 100.0% N

8 fully charged 299.160 8.585 299160 8.583 0.00% 100.0% N

H%/0 HiE R <Rupture> #BN:F <Fire> f#{k:D <Disassembly> H%:V <Ventingd

courrence L.l {Leakage> JF¥:N <No rupture, No fire, No disassembly, No venting, No leakage>

R % ¥/ Test Name T5: A E KRR External Short Circuit
w9 | wets | RORERRAe | Bmm || mms | BAEEERM | gegpn
No. Conditions SiEfacs Tﬁ’;gféature c) Occurrence [No. Conditions Surface Te;{;gséature e QOccurrence

1 56.5°C N 5 564°C N

S0RTEH f5 3 % e

2 | WEWA 58.7°C N 5 . 56.3°C N

3 lrstcrc::::I:,dfu by 59.2°C N 7 | After 50 cycles, 56.3°C N

7 ¢ 574°C N 3| fully charged 563°C N

/0 Wi :R <Rupture> FBM:F <Fire> fE{F:D <Disassembly>

Rl T RE:N <No rupture, No fire, No disassembly>

IO #/Test Name T6: EE1f (impact)/H & (orush) A%
&5 BB iR K E R E /Max. Surface Temperature .
No. Conditions (°c) 170°C &I\~ Occurrence

1 e J160°C N

2 50%FE <160°C N

3 F_(ﬁ’m/l <160°C N

Irst cycle,

4 50% charged <1 GO:C N

5 (wide surface) <160°C N

M4 /Oceurrence #fk: D <Disassembly> #8:K: F <Fire FTHRE: N (No fire, No disassembly)
I B T/ Test Name T7: A A RR Overcharge
E5 T EwRE 1%k~ Occurrence g [ LW Occurrence

1 N b N

9 HEW#FEh/ N 6 SORfEHfE N

First cycle, fully HIeE/

3 charged N 7 | After 50 cycles, fully N

4 N 8 charged N

W/ Occurrence |#X: F <Firep f#i%: D <Disassembly> FTRE: N <No fire, No disassembly)

* Temperature Measurement by Thermolabel

BB _nth _neniey




No.: MDW-PCI1807
Test Result of UN Recommendations Part 3 PAGE: 4 of 5 Page
/%ﬁﬁ:ie T8: 5Bl Forced Discharge

55 IR BEAIA BB HLRbIRAS MR FHIA
No. Conditions /Occurrence No. Conditions /Cecurrence

1 N 11 N

2 N 12 N

3. N 13 N

4 N 14 N

DEMEF 50RIE Iz
5 2R N 15 2B N
6 / First cycle, N 16 / After 50 cycles, N
fully discharged fully discharged

7 N 17 N

8 N 18 N

g N 19 N

10 N 20 N

fk:F <Fire> fB{%:D <Disassembly>
B / Occurrence ER% N <No fire, No disassembly>
S5 Ml Asdfdn




No ! MDW-PCISN7
LAtk

EEEERR A 1y 2018.03.03
PAGE
Test Result of UN Recommendations for Package . & of 5 Page
FAREER(TH) GRAR
PET ST E KRS ﬁfl/ 8618068308951
MDWEIEX 4145 A 58 = Eﬁfﬂ/s 2014.02.1272014.02.15 |/Test MDW-PC1807
A ETPN)
LIS4153LVPC - /Quantity / 20 pes
US4256C4H2K Co’fﬁ/gu o 2P2S Package MDW
Group %ﬁﬂl /Packing Group Number Il
“Hik-E8 / will/Length(L) | 5@ /Wide (W) | &is/Height (H) [E R /Gross Weight (kg)
IDimensions and
|Gross Weight 339 mm 267 mm 220 mm 8.0 ke

8 A TS ER/Drop Test

ARER (R HORAD PD-315
Bl EX: Eres N
Test condition /Drop height 1. 2m BEREER /Occurrence

BTESAR), [DHOETHRE |EREKTI/

Z L VIRIEZL/No Leakage, No

IFive {one for each flat on the bottom

drop) JEEOETHE ﬂfﬁf *thi'j/
' 3EEOETRE UK/

flat on the short side

flat on the long side
IDEOHTRE | SNEEKF~/

damege liable to affect safety durin
mféb/ No Leakage, No =
damege liable to affect safety during |
ELUEEETT /No Leakage, No

damege liable to affect safety during |
E LU \EEELGL/No Leakage, No

SHEOEFRE |1 7 X/

damege liable to affect safety during |
Eﬁqﬁ'ﬂ&m\h Leakage, No

on a corner damege liable to affect safety during
T — FErB LS RIS R AR

NEFRRUVEOBE NEZROBRLAADRE .
WA/ ! mEROL 5/
oo Eﬁff?gﬁf’éﬁﬁ\ﬂ';am\t BEMBANE [ T B#/0K
M EAHELHER/Stacking Test
PERS{F/Test condition No A E#E R /Occurrence

AR E L/ Weight Load 120 ke

1

BRI - E#H73.L/No leakage, No

distortion, No deterioration

9 - i EH75L/No leakage, No
distortion, No deterioration
3 - tIH - A2 L/No leakage, No
distortion, No deterioration
-ﬂﬁtnnliﬁaﬁfﬁofliﬁbt“o ;itﬂtﬂ:i": L] '
Y EEE/ EOREMFELEILSUEBE, RIZTDHELE Y5/ &% /0K
Criterion LY, RiZMEPOBEREFARFEIZTS5E5%4 | Judgment =
EAHNRELTIZEDLE,

/L///7 Q&Sﬁ DEV CE Hrp a\
¢ : I-L_.

1{ il tﬂ ) . 3
Wei -u Tang./ __ 8 -
C5 "Qua! ‘tfi‘ Xssurd c/é Def tment
Mura ba. H ,' Oy PDev ce' )ﬁ’CO Ltd

140017

AR {%—Pﬁ 022(3)

BoE

£18/0K

]




1. 2mETHEEHE.”1. 2mDrop Test Photo

UF o LA4 2B~ lithium—ion cell or battery

LSS TE R ~Murata model name: LIS4153LVPG

Before
e

Fy=
I




Eﬁih?ﬁﬁgﬁ//smcking Test Photo

YFg A7 BH.~lithium~ion cell or battery
LSIHIESR ~Murata model name: LIS4153LVPC

Before

After

--




